GROUP A

10

FRAME RAIL

8 NOTE:WRAPS UNDER ENGINE.

EXPLODED VIEW:

BLOCK HEATER 5.4L C3

BLOCK HEATER MOUNTED
ON RIGHT HAND FRAME RAIL

5.4L

NOTE: HOSES MAY BE SHOWN WITH BENDS AND ELEVATIONS THAT
DO NOT REFLECT OPTIMUM INSTALLATION AND ARE SHOWN FOR

ILLUSTRATION PURPOSES ONLY.

REVISION: H-5933-B

DATE: 2/2/10

DRAWING #: 0G0877D

PAGE10F2



EXPLODED VIEW: BLOCK HEATER 5.4L C3

DRAWING #: 0G0877D

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 084918N 1 HEATER BLOCK 2000W 240V
2 084427 1 BRACKET HEATER W/WELDNUTS
3 049813 2 NUT HEX M6 X 1.0 G8 YEL CHR
4 022097 4 WASHER LOCK M6-1/4
5 057822 4 CLAMP HOSE #8 .53-1.00
6 022473 4 WASHER FLAT 1/4-M6 ZINC
7 042568 4 SCREW HHC M6-1.0 X 20 G8.8
8 050967 1 HOSE COOL 5/8 ID 20R3 (24” LG)
9 0C4905 1 BARBED EL 45 3/8 NPT X 5/8 OD
10 0A6283 1 HOSE PREFORMED BLOCK HEATER
1 044117 1 BARBED STR 3/8 NPT X 5/8

REVISION: H-5933-B

DATE: 2/2/10

GROUP A

PAGE2 OF 2



